RYOBI 26¢cc STRING TRIMMERS

MODEL NUMBERS - RY28000, RY28020, RY28040

FIGURE A




KEY
NO.

o ©O©W 00 N O 0o b~ 0N =

N N 24 a4 a4 a4 a4 a4 A
- O ©OW 00 N o 0o ~ W N =

PART
NUMBER

660563002
308869002
518695001
638431001
760700002
570234002
870174001
690140011
518777004
310817001
940686059
660697002
308470013
940657034
308991001
518738001
660643008
678008001
518949001
518696001
308842004

PARTS LIST (FIGURE A)
KEY  PART

DESCRIPTION QTY NO. NUMBER
Screw (M4 X 20 MIM) ..eveiiiiiiiee e 4 22 660634001
Control Handle Assembly .........cococeviiniiieneennieen. 1 23 678029002
TrHQGer LOCK ... 1 24 690694002
Strap Hanger .........cccveieieiiiiicicee, 1 Not Shown:
Switch (Momentary Contact) .......cccceevviveeeincineen. 1 940705011
Rear Handle ... 1
Spark Plug (Champion RCJBY)......cccceevueeeeernnnenn. 1 940654088
Compression SPring ....c.oooceeeeeeerieeeee e 1 940991028
AIr BOX COVEN .ottt 1 940991030
Fuel Cap Assembly (1.5 in. Diameter) ................... 1 940991032
6= o Y PSS 1 987000847
Bolt (M6 X 20 MM).....oviiieeeiieeeriee e 1 987000875
Upper Boom ASSEmMDIY ......ccoviviiiiiiiiiiiieeeeeeeeeee 1 6-3-10
Warning Decal.........coooiiiiiiiiiieee e 1 (REV:05)
Front Handle Assembly ..o 1
Front Handle.........ccciiiiie e 1
Bolt (1/4-20 X 40 MIM) ceeeieiieeecieee e 1
WaSher ... 1
WING NUL e 1
Throttle THQGEr ....uuveeeieeeiiieeeeee e 1
Throttle and Lead Assembly .........ccvveiiiiiiiiiininnns 1

RYOBI 26¢cc STRING TRIMMERS

MODEL NUMBERS - RY28000, RY28020, RY28040

DESCRIPTION QTY
Screw (8-16 x 5/16 in. TOrx T.F) ..oeveeeiiiieee e 1
HeX NUE (MB) ...eeeeiiiiiiieeeeee e 1
SPIING ettt 1
Logo Label ... 1
Combustion Warning Label..........cccooceeeiiieeiineene 1
Model Label (CS26).......ceerriuirerieeeiieeeniie e 1
Model Label (SS26).......ccccuveeriiiiiiiineeiiieee e 1
Model Label (EX26) .....cccuerriiereiieeeeiieeeiee e 1
Operator’s Manual (EX26) (960736004 ................ 1

Operator’s Manual (CS26 & SS26) (960736004)... 1




RYOBI 26¢cc STRING TRIMMERS
MODEL NUMBERS - RY28000, RY28020, RY28040

FIGURE B




RYOBI 26¢cc STRING TRIMMERS

KEY
NO.

© 00 N o o B~ W N =

-
o

11

12

13

14

15

16

17

18

19

PART
NUMBER
511731001
900849002
660466001
660970001
308671009
300960002
638090001
518692001
638033001
310022003
638389001
638284002
650017001
308811001
308675001
660970002
660454007
518766001
308054028

PARTS LIST (FIGURE B)

KEY  PART

DESCRIPTION QTY NO. NUMBER

Starter Grip.....ooceeeee e 1 20 901552001
Starter ROPE....cveeiieiiiiieieeeeeee e 1 21 518685001
Screw (M4 X 18 MM) .coviiiiiieiieeieeee e 11 22 518497001
Screw (M4 X 16 MM) c.eveeeeiiiiiee e 4 23 901551001
Starter Housing Assembly .........ccccoeviiiiiieneneiinee. 1 24 518504002
Clutch ASSEMDIY ..o 1 25 308892004
WaSHEN ..o 1 26 660925003
Starter Baffle ......ooeeiie 1 27 638337001
Spring and Container........cccceeeeeeeeeeeeeeecceeeeeen 1 28 901550001
Easy Starter Assembly ........ccovciieiiiiiiieeiiiiieee, 1 29 901452001
Pulley Retainer .........oovviiiiieeiieeec e 3 30 308990011
Spacer TUDE ....oeeeeeeee e 1 31 638442001
WaSHEN ... 1 32 660638003
Flywheel Assembly ... 1 33 308863024
Fuel Tank and Cap Assembly........ccccccveeeiieiiccnnns 1 34 850108002
SCrEW (M4) .ttt 3 35 660968001
Bolt (M5 X 70 MM)...eeiiiiiiieiieeiee e 2 36 518777004
Air BOX BaSE ...covviiiieiieeieeeeeeee e 1 37 561635001
Carburetor ASsembly ........occeviiiiiiiieiceee e, 1 38 521523001

MODEL NUMBERS - RY28000, RY28020, RY28040

DESCRIPTION QTY
Outer Heat Dam Gasket........cccoeceerriieenieenniieene 1
AirBaffle.......oeeeieee e 1
Heat Dam .......oooviie e 1
Inner Heat Dam Gasket.........cccccoeevnieeniiencceeeenee 1
Rear HOUSING ..oevviiiiieei e 1
Short Block ASSembIy........cccvveeeeieeeeeeieeecceeeeeee 1
Screw (M4 X 12 MM) ceveeeeiieiiee e 6
Crankcase COVer.......ccueeeiiiiieeee e 1
Crankcase Cover Gasket..........ccocvrieeenieennieeene 1
Muffler Gasket........cceveieeriiii e 1
Muffler ASSEMDBIY.......cooiiiiiiiiiiiiee e, 1
Muffler HOUSING .. ..uuveieriiieee e eecceeeceeee e 1
Muffler Bolt (10-24 X 2-1/8 iN.) cccuvveeriiiiieeeeieenn. 2
Electrical Lead Wire Assembly..........cccoeevriiinneenn. 1
Ignition Module ......ccccoeeeiiiiiiiiiieeeeee e 1
Screw (M4 X 19 MM) c.evviieiiiiee e 2
AIr BOX COVEN ...t 1
Primer BUIb .....ooooiieee e 1
ChOKE LEVET ....oiiieieeeie et 1




RYOBI 26¢cc STRING TRIMMERS

17 308042003
18 309562002

19 518019002

4 MODEL NUMBERS - RY28000, RY28020, RY28040
FIGURE C FIGURE C
MODEL MODEL
RY28020 RY28040
Key Service Key Service
No. Number Description No. Number Description Qty.
1 940726013 Logo Label ........ 1 940726013 LOGO LAl ... 1
. 2 940230132 Warning Label ... 1
2 940230132 Warning Label 3 308035011  Straight Shaft Assembly. 1
3 308038010 Curved Shaft ASSEMDIY........oiiiiiiieii e 1 4 660736001 Screw (10-24 x 5/8 in.).... 1
4 120642001 Washer and Bolt ASSEMDIY ........ooiuiiiiiiiiiiieeee e 1 5 638125001 (77214 0] o JO 1
5 308052001 Curved Shaft Grass DefleCtor............c.ccueueeeeeveeeeeeeeeeeeeeeeeeeee e 1 ? géggizgg] 2pacer(1/42011/4) ;I
: . crew -20 x 1-1/4in.)...
6 310734002 Du‘.':ll Spool™ Fixed Line 8 308210002 Gear Head ... 1
String Head INSert ... 1 9 678011002 WESHET .ttt 1
7 310643001  StrNG HEA HOUSING rv.e.rveeeereeeseeseeseeseeeeseseeeseeseeesesseeeseesseessssseeesssseen 1 1? gggg;‘gggf Cvr-boré --------- iy ]
. ing Screw S20 X T=T/4IN.) it
8 678022001 ST o 13T PP PPPPROPRN 1 12 308473001 Grass Deflector Assembly
9 310412001 Spool ......................................................................................................... 1 (IncI. Key No. 1 1) _______________________________________________________________________________________ 1
10 308042002 SPOOI RELINET ...ttt 1 13 310734002 Dual Spool™ Fixed Line
11 309562002 String Head Assembly String Head INSEIt ......oooeiie e 1
(INCL K@Y NOS. 7-9) ..o en e sne e sanes 1 14 310643001
15 678022001
12 518019002 Hanger (O o PSR RROS 1 16 310412001

String Head Assembly
(INCL KEY NOS. 14-16) ..ttt sttt 1

[ F=Ta o T = o TSROSO SRUPP 1






